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AHoOTAaNiA

VYkpaiacekoro: Y kBarmidikaniiHii po6oTi Oyiu BigoOpakeH1 pe3yJbTaTH TOCHIHKEHHS MIIHOCTI OCTOHHHX
KOHCTPYKILIN 31 CKJIa HANOBHIOIOYMMH KOMIIOHEHTaMH. JlOCHiu NpPOBOJMIMCS B HAYKOBO-BUIPOOYBaJbHIN
naboparopii OynmiBenpbHUX MarepianiB, BUpoOiB Ta koHcTpykiidn THTY B M. TepHOmiuib, CBIZONTBO PO
arecramiro NePX-982/10 Bix 20 rpyanst 2010p. Bci pe3ynbraT Oynu 3aHECEHi B KypHaIH BUIPOOyBaHb 1 HA X
OHOBI MOOYy10BaHi rpadiku 3aJeKHOCTI 3MIHHA MIITHOCTI y 4acl.

Amnrmiiicekoro: The qualifying work reflected the results of the study of the strength of concrete structures made
of glass filling components. The experiments were conducted in the research and testing laboratory of building
materials, products and structures of TNTU in Ternopil, certificate of certification GRH-982/10 dated
December 20, 2010. All results were entered in test logs and on their new plots of dependence of change of
durability in time are constructed..



